

Louisiana State University's Twenty-Four Hour Rule Testing Update

	Drug	Dose	Route	Threshold
1	Acepromazine	4 mg/100 lbs. Up to 150 mg	IV PO (tablets)	24 hours
2	Albuterol	16 mg total dose	PO, (tablets or syrup) bid	24 hours
3	Butorphanol	0.1 mg/kg	IV	24 hours
4	Dantrolene	1 mg/kg	PO	24 hours
5	Detomidine	0.4 mg/kg	IV	24 hours
6	Flunixin	500 mg	PO or IV	24 hours
7	Glycopyrolate	0.01 mg/kg	IV	24 hours
8	Isoxsuprine	0.6 mg/kg	PO, bid	24 hours
9	Ketoprofen	2 mg/kg	IV	24 hours
10	Meclofenamic Acid	1 gram total dose	PO (granules)	24 hours
11	Methocarbamol	10 mg/kg	PO bid	24 hours
12	Promazine	1.5 mg/kg	PO (granules)	24 hours
13	Xylazine	1.1 mg/kg	IV	24 hours
14	*Clenbuterol	none	PO	24 hours
15	*Naproxen	10 mg/kg	PO twice	24 hours
16	*Pyrilamine	1 tbs. 2/day for 10 days	PO	24 hours

* Drugs that are currently under further study but not yet ready for implementation